part number: 93199586

04/08

e o o "™ Farbe sowla mum varbehelten. Einbauanleitung

X L O e B e iy o1 and aolol, &nd may contaln srrors. Installation instructions
S e e aateat o sl om0 vty © 12 gouleur 6l saus réserve Consignes de montage
e albasitiman it mdond, . oenele veralasingen Montagehandleiding
B eationoe e it rplatanda, o samt feflforbeholdee Montagevejledning

Endringer angaende konstruksjon, utstyr, farge og lelitageise forbeholdes.
Opplysninger og Hustrasjoner uforbindtlig.

Monteringsinstruksjon

Med resarvatlon {dr 8ndringar vad det g&ller konstruktion, utrustning, firg eamt {8r misstag,
Uppgliterna och blldema Ar Inte bindands.

Installationsanvisning

PldAtAmme olkeuden rakennetts, varustusta, vAri4 koskeviin eska erahdyksest Johtuvlin
muutokslin. Tiadol Ja kuvat alvat ale sitovia,

Asennuschje

Con riserva di madifiche relative a progettaziones, dotazions, colare ed errorl.
Le Indicazlon! e figure sono fornlte sensa Impegno.

Istruzioni per il montaggio

Reservadan las mod!flcaclones raspecto a disefio, equipamlento, color, asi como srror.
Indicaclones y flguras sln compromiso.

Instrucciones de montaje

Raservamas o direite de aiteragbes relativaments ao desenho, egquipamento, cor, bem como de
arfo. Os dados e as gravuras nfic implicam compromlsso da nossa parie.

Instrugoes de montagem

AnTunivoupe kdBe enupUAakn wg npog aoAAayég o axgon pe kataokel], eEorthiops,
GiappiiBuon, xpupatiopolg kai Adén napadpopiig.

Odnyieg eykardaTraang

Zmany, tyka[lcl se kanstrukos, vybavenl, barvy, Jako2 | omyly [sou vyhrazeny.
Udaje a vyobrazenl [sou nezdvazné.

Navod k montazi

Zactrzega slg prawo do zmlan dot. konstrukel, wykoniczenla, kalorystykl araz pomylek.
Dana I llustracje nlewlgzaoe.

Instrukcja montazu

Tasarim, donarm ve rank bakimindan degligikllk yapma hakla ve hata ve eksiklik mahluzdur.
Verller ve resimler baflayior defildir.

Montaj talimati

A szarkezet, & kivitel &s a szin valtoztaldsa, valamint a valtozAsok Joga fenntartva.
Az adatok é8 az abrak nem kbtelelzod drvanylek.

Beépitési utmutaté

Pravo promjena u svezl kenstrukcl]s, opreme, boje kao | zabuns erld2avamo.
Podaal | llustrac!je su nechavezne.

Upute o ugradniji

JanaaeHy NPAEEA N0 DTHOWEHNe HA KOHDTRYKUMSTA, 0G38HENAEHETO, LIB6TA i FPBLIKy,
JlaHHMTe M ManGpamaeHUaTa He ca ofiBLpanam.

NHeTpykumst 32 MOHTAX

Ne rezarvam dreptul unor modlficrl ale construcjisu, dotaril, culorll gl dreptul la erorl
Dalgle indlcate gl Imaginile sunt orlentative.

Instructiuni de montaj

TpeEA HA BHBCEHNS 3MBHEHUA OTHOCHTENEHO KOHOCTPYKLUY, CCHALBHNS!, OKPACKY, A TAKKS HE
oGy GoXpAHAKTCR, [laHHbe ¥ WITRIGCTRAYMY UMEIDT NPUMBPHEIA XBpaKkTep.

NHCTPYKLMS O MOHTAXY M YCTAHOBKE

Paslilekama konstrukeljos, [rangos bel relkmeny, spalvos pakeitmy Ir klaldy telsd.
Duomaenys Ir llistraclfos nejparalgojantys,

Montavimo informacija

Tiek paturtas tlesibas uz konstrukel)as, lekértu, krisu lzmalpdm, k& art k|idi8anos,
Dati un aftéll bez salettham.

ilemontéSanas pamaciba

Konstruktsloaonl, varustuse }a vearvl osas muudatused ning eksimine lubatud.

Paigaldusjuhend

86 8660eee0eRAREL0Re e

9006600886828 6re0R0eeeaee

Andmed Ja joonlsed on mitteslduvad.

Zadr?ana pravica do sprememb glede konstrukcl{e, opreme, barve ter. pomote. =

Podatki In elike 8o nsobvezne. Ie:op ) F NaVDdIIO Za vgr adnja
Zmeny, ktoré sa tyka|a kon&trukals, vyhavents, farby, ako af omyly st vyhradend. = x

(idale & zobrazenla 8 nezavAzna, Montézny navod

GM Europe GmbH
‘Bahnhofsplatz 1, D-65423 Riisselsheim, Germany



part number: 93199586

Air heater unit ‘n,ebasto

Feel the drive

Air Top 2000 ST D Additional Heater

*2001/56*0022

Installation Instructions

Opel Vivaro Combi
Opel Vivaro Tour
Opel Vivaro Life

Diesel

from Model Year 2007
For left-hand drive vehicles only
Not for vehicle with a 2nd heat exchanger

AN

WARNING!
Hazard warning:

Incorrect installation or repair of Webasto heating systems may cause a fire or result
in the emission of carbon monoxide, which can be fatal. Serious or fatal injuries can
be caused as aresult.

Specialist company training, technical documentation, specialized tools and equip-
ment are required to install and repair Webasto heating and cooling systems.

NEVER attempt to install or repair Webasto heating or cooling systems if you have not
successfully completed the company training and thereby acquired the required tech-
nical skills, or if you do not have access to the required technical documentation, tools
and equipment needed to carry out correct installation and repairs.

ALWAYS follow all Webasto installation and repair instructions and observe all warn-
ings.

Webasto does not accept any liability for defects and damage that are attributable to
installation by untrained staff.

Ident. No.: 1311326B_EN Fee Euro 10 © Webasto AG



part number: 93199586

Opel Vivaro

Table of Contents

Validity 2 Electrical Connections 10
Foreword 2 Routing wiring harnesses 11
Heater Units/Delivery Scope 3  Telestart T100 HTM option 14
General Instructions 3 Installing bracket 16
Special Tools 3 Installing heater unit 16
Explanatory Notes on Document 4 Hot air system 18
Preliminary Work 5 Fuel Connection 22
Heater unit installation location 5  Exhaust system 25
Preparing air ducting 6  Combustion air 28
Preparing heater-unit wiring harness 9 Final Work 29

Validity

Manufacturer |Model Type EG-BE No./ABE
Opel Vivaro X83 el *98 /14 * 0170 ...
Engine type |Engine model Output in kW | Displacement
M9IR Diesel 66 1995

M9R Diesel 84 1995

GoU Diesel 107 2463
Foreword

These installation instructions apply to Opel Vivaro vehicles with Diesel engine from model year 2007
and later, assuming technical modifications to the vehicle do not affect installation, any liability claims

excluded.

Vehicles and equipment variants not listed in these installation instructions have not been tested. How-
ever, installation according to these installation instructions may be possible. Depending on the version
and equipment variants of the vehicle, changes compared to these "installation Instructions* may be

necessary during installation and must be adjusted accordingly.

However, where this is the case the stipulations in the "installation instructions" and "operating and
maintenance instructions” for the Air Top 2000 ST should be observed.

The installation location of heater controls and the routing of the air ducting parts must be coordinated
with the final customer prior to installation!

WARNING!

Original load-bearing components of the vehicle and/or components used for crash safety may not be

modified for the routing of heating and ventilation system!




part number: 93199586

Opel Vivaro
Heater Units/Delivery Scope

Quantity |Description Order No.:
1 Specific Opel delivery scope AT2000 ST 12V D 1311064A
Quantity |Description Order No.:
1 Installation kit for Opel Vivaro AT2000ST from Model Year 2007 1311322A

To be ordered as an option:
Quantity |Description Order No.:
1 Telestart T100 HTM Opel Vivaro (Opel-OSV; Westfalia) 1311328A

or

1 Telestart T100 HTM (Opel aftersales) 1303704B
1 Y-cable for Telestart for Air Top devices (Opel aftersales) 1311677A
1 Extension cable for T100 HTM temperature sensor 1311816A

(Opel aftersales)
Quantity |Description Order No.:
1 Installation frame for combination timer (can be ordered via Opel) 09 267 211
1 Air outlet panel (can be ordered via Opel) 09 267 212

General Instructions
Installation should be carried out according to the general, standard rules of technology. Unless spec-
ified otherwise, fasten hoses, lines and wiring harnesses to original vehicle lines and wiring harnesses
using cable ties.

Sharp edges should be fitted with edge protectors (split-open plastic hose).
Spray unfinished body areas, e.g. drilled holes, with anti-corrosion wax (Tectyl 100K, Order No.

111329).

Special Tools
- Torque wrench for 2.0 - 10 Nm
- Metric thread-setter kit
- Blind rivet tool
- Hole saw, 65 mm dia.




part number: 93199586

Opel Vivaro

Explanatory Notes on Document

To provide you with a quick overview of the individual working steps, you will find an identification mark
on the outside top right corner of the page in question.

Mechanical work

D=0
Electrical system f

Hot air system m

Fuel connection iﬁ

>
v

Exhaust system

~

Combustion air EU

Special features are highlighted using the following symbols:

Specific risk of injury or fatal accidents.

Specific risk of damage to components.

Specific risk of fire or explosion.

Reference to general installation instructions of Webas-
to components or to the manufacturer's vehicle-specific
documents.

Reference to a special technical feature.

The arrow in the vehicle icon indicates the position on

B the vehicle and the viewing angle.

o 4 BEPEP




part number: 93199586

Opel Vivaro

Preliminary Work Ic
WARNING!

- Copy the factory number from the original type label to the duplicate type label.

- Remove years that do not apply from the duplicate label.

- Attach the duplicate label (type label) in the appropriate place.

- If installed, remove the seat row behind the driver's seat

- If installed, , remove the floor covering of the entrance strips for the sliding door

- Remove the floor covering behind the driver's seat

- Remove the driver's seat

- Remove the floor covering on the service cover

- Remove the battery cover in the driver's side footwell

- Disconnect the battery "earth" or "ground" connection.

- Remove the cover of the air guide behind the driver's/front passenger seat

- Remove the entrance trim pieces on the driver's side

- Unclip the interior light above the driver's seat

- Remove the A-pillar trim on the driver's side

- Remove the sun vizor on the driver's side

- Open the fuel tank cap, ventilate the tank.

- Close the tank cap again.

Heater unit installation location

1 Heater unit

Installa-
tion loca-
tion




part number: 93199586

Opel Vivaro

jan

LA b 1 ] '.‘Il"f

Preparing air ducting

Drill 65 mm dia. hole 1 in center of floor panel.

Position air outlet 3 on wall fitting 2 and align
as shown.

3 mm dia. holes [2x] 1 @ for self-tapping
screws

1 Self-tapping screw [2X]

Insert preassembled air outlet 1 in 65 mm dia.
hole, align and copy hole pattern 2 for 5 mm
dia. hole [4x].

Apply corrosion protection to holes!

Air outlets will be installed later!

Copying
hole pat-
tern

Preassem-
bling air
outlet

Preassem-
bling air
outlet

Copying
hole pat-
tern




part number: 93199586

Opel Vivaro

Drill 65 mm dia. hole 1 in center of bead on
driver's entrance.

Insert 60/60 wall fitting 2 in hole, align and
copy hole pattern for 5 mm dia. hole 1 [4x].
Apply corrosion protection to holes!

Mount trim on driver's entrance 2 and copy
hole pattern 1 for 65 mm dia. hole in trim 2
from behind.

Align air outlet 2 as shown and copy hole pat-
tern 1 for 2.5 mm hole.

Fasten air outlet 2 to trim 3 with self-tapping
screws [3x].

Trim will be installed later!

Copying
hole pat-
tern

Copying
hole pat-
tern

Copying
hole pat-
tern

Installing
air outlet



part number: 93199586

Opel Vivaro

Push plate nuts 1 [4x] onto wall fitting 2.

Provide wall fitting 1 with sealing compound

2 Self-tapping screw [4x]

Hole pattern 1 for 6.5 mm dia. hole

Align heating unit bracket 3 with bolt 2 as
shown and fasten with M6x20 2 bolt
Apply corrosion protection to holes!

1 6.5 mm dia. hole [3x]

and insert into 65 mm dia. hole from behind.

Preassem-
bling wall
fitting

Installing
wall fitting

=

Hole pat-
tern for
heating
unit brack-
et

=2

Hole pat-
tern for
heating
unit brack-
et



part number: 93199586

Opel Vivaro

rt

Battery
positive pole

15A

C=g

rt

C=L]

2 sw?

Wiring harness heater

Preparing heater-unit wiring har-
ness

Cutinternal resistor 3 off wiring harness 2 and
install connector 1 provided.

Connect 5 A and 15 A fuse accordingly with
accessories provided.

Legend:
rt!  Combination timer

n? Telestart (if present)
sw Permanent heating option

an

Connec-
tion of
AT2000ST
tempera-
ture sensor

an

Connec-
tion of fuse




part number: 93199586

Opel Vivaro f
Electrical Connections
Fuse holder Wiring harness pass through
1 2.5 mm dia. hole, fuse holder Route wiring harness of heater unit 3 out of bat-

tery box 1 to underbody, 100 mm edge
protection 2

an

tering pump to adapter wiring

harness and route to left-hand

vehicle side together with fuel
line later

.

/[ 0o

’ Connect wiring harness of me-
|
|
|

Wiring har-
ness in-
stallation
diagram

- . . . . . . .

AT2000ST

=]

Heater control Heater control

1 Combination timer, installation frame 1 Switch

10



part number: 93199586

Opel Vivaro

Routing wiring harnesses
Only with digital timer!

Observe connection diagram on page 13
and 15.

Route wiring harness from heater control
along original vehicle wiring harnesses on
left-hand A-pillar to entrance.

Secure wiring harnesses with installation
strap.

1 Power supply cable only with Telestart
T100 option

2 Wiring harness of heater unit

3 Wiring harness of combination timer, pro-
tective sleeving

4 Gray (gr) wire from combination timer, wir-
ing harness of AT2000ST temperature
sensor

Check blue (bl) original vehicle wire Ter. 58
before connection.

1 Gray (gr) wire from combination timer
1 Blue (bl) connector
1 Blue (bl) line Ter. 58

Routing
wiring har-
ness

Routing
wiring har-
ness

=

Connec-
tion of Ter.
58 for com-
bination
timer

11



part number: 93199586

Opel Vivaro

Route wire from temperature sensor from in-
stallation location of digital timer via original
vehicle headliner to installation location of
temperature sensor.

Installation location of temperature sensor 1
is a recommendation. Please coordinate in-
stallation location with customer prior to in-
stallation.

1 Red (rt) wire, claw cable lug, M6 flanged
nut

1 Brown (br) wire, claw cable lug, M6 flanged
nut

Remount cover 1, route cable 2 as shown and
secure with cable ties.

Installing
tempera-
ture sensor

Connec-
tion to po-
sitive bat-
tery termi-
nal

Connec-
tion to neg-
ative
battery ter-
minal

=)

Installing
positive
terminal
cover

12



part number: 93199586

.
O ®oCcE
| o
IW C c G e c
Qo< Qo0
Os o005
(@]
G 1500021V
.W 10suas ainyesadwsa |
5 (]
o VY1005006
O 1S000¢1Vv
N
9969€£006
U 1q
I,
7] TS
0
H
oo
Vst va SJN0J02 SWes 8y} YIIM uondauuod Bnid : X
U MS (._Q
@
8G'IM 16
0/889006
19

o e e e

lawn reybiq

[ e e
[ [ e [ e

13




part number: 93199586

Opel Vivaro

Telestart T100 HTM option

1 Self-adhesive Velcro strip [2X]
2 T100 HTM receiver

Receiver 1 fastened on inside of headliner
with Velcro strip [2X]

1 1 Antenna

1 Temperature sensor
2 Self-adhesive Velcro strip

an

Installing
receiver

an

Installing
receiver

an

Installing
antenna

an

Installing
T100 tem-
perature
sensor

14



part number: 93199586

D 8048
URE 888586t
§85385¢%
o 1500021V
< Josuas ainjetadwsa |
> ~ |
V uelso|o |
o 1S0002.LV
o
S 9969£006 ar005006 —
H 19 A 3oeq o1
1q X
. N0 5 VIS60T06
VS EEJE
vat H (VLLOTTET) WYBTTTET
oo _MIMI_
Ul (ms L BB EE B
X
(VOT8TIET)
® " ge180.
85I i
9/889006 EE _H_
19
ooo
300
000 Jawn reudiq
(11) 8|dind 0}

(eb) mo||8A wouy sabueyd uondauuod bn|d

SIN0J02 BWes ay} YIM uoidauuod bnid : x LIRISa[oL JOSUSS INEIogWs .

15




part number: 93199586

Opel Vivaro

Installing bracket

1 M6x20 bolts [4x], large diameter washers
[4x]

1 M6 flanged nut [4x]
2 Bracket
3 100 mm edge protection section

Installing heater unit

Install rubber gasket 1 on heater unit 2 as
shown.

Connect heater unit connector from wiring
harness 1 to heater unit 3 and align
grommet 2.

Installing
bracket

Installing
bracket

Installing
heater unit

Installing
heater unit

16



part number: 93199586

Opel Vivaro |9mo
Install wiring harness grommet 2 in cover 1. If
Installing
heater unit
1 Heater unit
2 M6 flanged nut [3x]
Installing
heater unit
1 Strut
2 Original vehicle bolt
3 M6 flanged nut
Installing
strut
Secure diagnosis connector 1 on wiring har- @
ness 3 of heater unit with cable tie.
2 100 mm edge protection section

17



part number: 93199586

Opel Vivaro n*

Hot air system

1 Plate nut [4X]
2 Wall fitting

Preassem-
bling wall
fitting

Provide wall fitting 1 with sealing compound. u@)

2 50/70 mm dia. hose clamp
3 60 mm dia. flexible pipe, 400 mm long

Preassem-
bling hot
air hose

Guide preassembled wall fitting 1 through 65 :@)
mm dia. hole 2 into passenger compartment.

Routing
through
into pas-
senger
compart-
ment

Position wall fitting 1 with hot air outlet toward @
rear and align with 5 mm dia. holes [4x] and
install with self-tapping screws 2 [4x].

Installing
wall fitting

18



part number: 93199586

Opel Vivaro

[ 45 |

1 60 mm dia. flexible pipe, 400 mm long
2 50/70 mm dia. hose clamp
3 Heater unit (hot air outlet)

Cut out cover of air duct 1 as shown!

Cut out back of cover for air duct 1 as shown
and cut off fastening clip 2.

Insert outlet plate 1 with retaining claws up-
ward into cover 2 and center.

Copy hole pattern 3 [2x] for 2.5 mm dia.
hole [2x].

Connec-
tion on
heater unit

Preparing
air duct

Preparing
air duct

Installing
outlet plate

19



part number: 93199586

Opel Vivaro

If floor covering 2 is installed in area of hot air
ducting, cut out in area of hot air ducting.

1 5 mm dia. hole

1 Heater unit (intake side)

2 50/70 mm dia. hose clamp

3 60 mm dia. flexible pipe, 830 mm long
4 100 mm long edge protection section

1 60 mm dia. flexible pipe, 830 mm long
2 50/70 mm dia. hose clamp
3 Wall fitting

Installing
air duct

Preparing
routing of
hot-air in-
take hose

Connec-
tion on
heater unit

Connec-
tion to wall
fitting

20



part number: 93199586

Opel Vivaro m*

Premount cable tie (screwable) 1 as shown :@)

Routing
hot-air in-
take hose

Insert M5x20 bolt 1, large diameter washer @
through hole.

Fastening
hot-air in-
take hose

1 Cable tie (screwable)
2 M5x20 bolt, M5 flanged nut

Routing to
pass
through
into pas-
senger
compart-
ment

21



part number: 93199586

Opel Vivaro

Fuel Connection

CAUTION!
Open the vehicle's fuel tank cap, ventilate the tank and then re-close the tank lock.

Catch any fuel running off with an appropriate container.
Install fuel line and metering-pump wiring harness so that they are protected against stone impact. Un-

less specified otherwise, always fasten using cable ties.
Mount the fuel line and wiring harness with rub protection on sharp edges.

WARNING!
The fuel line and wiring harness are routed to the metering pump in as shown in the wiring harness
routing diagram.

1 M6 rivet nut, existing hole

1 Metering pump bracket, spring lockwash-
er, washer, M6x30 bolt
2 Metering pump

1 Hose section, 10 mm dia. hose clamp [2x]
2 Mecanyl fuel line

B b=

Installing
metering

pump

an

Installing
metering

pump

Connec-
tion on
heater unit

22



part number: 93199586

Opel Vivaro

b

Route fuel line 1 and metering-pump adapter
line along original vehicle line 2 and secure
with cable ties

Pull fuel line and metering pump line into 14.5
mm dia. flexible pipe 1 and route to metering

pump.

2 Cable tie (screwable)
3 M6x35 bolt, spring lockwasher, washer

Fuel line from heater unit on pressure side of
metering pump [side with connector].

Check the position of the components; adjust
if necessary. Check that they have free clear-
ance.

1 Connector of metering-pump wiring har-
ness

2 10 mm dia. hose clamp [2x]

3 90° molded hose

4 Fuel line, cut to length

Fuel removal is carried out via original vehicle
fuel return line 1!

2 6x5x6 fuel standpipe, 8 mm dia. hose
clamp [2X]

3 Hose section, 10 mm dia. hose clamps
[2x].

4 Fuel line

=

Fuel line
Routing
metering
pump line

=

Fuel line
Routing
metering
pump ca-
ble

an

Connec-
tion of me-
tering
pump

Removing
fuel

23



part number: 93199586

Opel Vivaro

Fuel line from heater unit on intake side of
metering pump [side without connector].
Check the position of the components; adjust
if necessary. Check that they have free clear-
ance.

Insert fuel line in line holder 2.

1 90° molded hose, 10 mm dia. hose clamp
[2X]
3 Fuel line from fuel standpipe, cut to length

an

Connec-
tion of me-
tering
pump

24



part number: 93199586

Opel Vivaro

@

Exhaust system

1 M6x20 bolt, M6 flanged nut

3 Angle bracket

3 Exhaust muffler
Preassem-
bling ex-
haust
muffler

Drill 6 mm dia. hole 1 in driver's entrance as
shown.

M6x20 bolt, large diameter washer is inserted
through hole from above.

1 M6 flanged nut
2 Exhaust muffler, preassembled

Ensure sufficient distance to neighboring
components.

1 Hose clamp
2 Exhaust pipe, 750 mm long

=

Preparing
installa-
tion of ex-
haust
muffler

Installing
exhaust
muffler

Installing
exhaust

pipe

25



part number: 93199586

Opel Vivaro
@
1 Hose clamp
2 Exhaust pipe from heater unit
Installing
exhaust
pipe

Ensure sufficient distance to neighboring
components.

Original vehicle strut

Rubber-coated pipe clamp, 25 mm dia.
M6x20 bolt, M6 flanged nut

Exhaust pipe

P-clamp

abwnNPE

1 Exhaust-pipe end piece, 1,500 mm long
2 Hose clamp

Align pipe insulation 3 to plastic shrouding 2
as shown.

Before installing, drill 9.1 mm dia. hole; M6
rivet nuts M6 at position 1 [2x each]

1 M6x30 bolt, spring lockwasher, p-clamp,
10 mm shim [2x each] on rivet nut

Fastening
exhaust

pipe

Installing
exhaust

pipe

Installing
exhaust

pipe

26



part number: 93199586

Opel Vivaro

@

1 P-clamp

2 M6x20 bolt, angle bracket, M6 flanged nut

3 M6x20 bolt, washer, M6 flanged nut on

original vehicle hole

4 Exhaust-pipe end piece
Installing
exhaust
pipe

Drill 6.5 mm dia. hole 1 as shown.

1 M6x20 bolt, washer, angle bracket, M6
flanged nut

2 M6x20 bolt, p-clamp, M6 flanged nut

3 Exhaust-pipe end piece

Drill 2.5 mm dia. condensed-water drain hole
2 in exhaust pipe 1 as shown.

Installing
exhaust

pipe

Installing
exhaust

pipe

an

Installing
intake pipe

27



part number: 93199586

Opel Vivaro 6\2

Combustion air um

1 Combustion-air intake pipe
2 Cable tie
3 27 mm dia. hose clamp

Installing
combus-
tion air
pipe

Mount protective cap 3 on combustion-air in-

take pipe 1. L!QJ

2 Cable tie [4X]

Installing
intake pipe

28



part number; 93199586

Opel Vivaro |9mo

Final Work
WARNING!

Reassemble the disassembled components in reverse order.

Check all hoses, hose, spring and Caillau clamps, as well as all electrical connections for firm seating.

Secure all loose cables using cable ties.
Spray the heater unit components with anti-corrosion wax (Tectyl 100K, Order No. 111329).

- Connect the battery

- Train the Telestart (if installed)

- Set the digital timer.

- Check the proper operation of the air heater, see the operating instructions/installation instruc-
tions.

- Attach the "Switch off additional heater before refueling” sticker to the left-hand B-pillar.

Mount service cover of battery 1 and ensure
proper positioning of wiring harness 2.

B E

Installing
battery
cover

1 Preassemble trim

Installing
trim on
driver's
side en-
trance

(~)ebasto

Feel the drive

Webasto AG

Postfach 80 - 82132 Stockdorf, Germany - Hotline +49-
(0)1805-932278

Hotfax +49-(0)395-5592-353 - http://www.webasto.de

Printed in Germany 02/07Printed by: Steffen



	Table of Contents
	Validity
	Foreword
	Heater Units/Delivery Scope
	General Instructions
	Special Tools
	Explanatory Notes on Document
	Preliminary Work
	Heater unit installation location
	Preparing air ducting
	Preparing heater-unit wiring harness
	Electrical Connections
	Routing wiring harnesses
	Telestart T100 HTM option
	Installing bracket
	Installing heater unit
	Hot air system
	Fuel Connection
	Exhaust system
	Combustion air
	Final Work

